VBULMAN Products, inc.

1650 McReynolds Avenue, N.W.

Grand Rapids, Michigan 49504-2043

Phone: (616) 363-4416 Fax: (616) 363-0380
www.bulmanproducts.com

WORK TABLES WITHOUT SHELVING
(A80-36/A80-06)

1. Table unit is shipped complete in one carton containing legs, braces, and
all hardware for assembly.

2. To begin assembly, place table top upside down on flat surface. Attach
right and left leg assemblies to the pre-attached channels as shown in
Figure 1. (View A) (Do not fully tighten 4" hex bolt and nut.)

3. Attach rear brace as shown in Figure 1. All leg and brace connections
may now be securely tightened.

4. Table may now be turned over into upright position. Adjust leveling screw
on bottom of each leg to secure unit in place.

5. If unit is provided with accessories drawer, simply slide into pre-attached
drawer channels as shown in Figure 1.

Hardware
Quantity Description Part No.
12 1/4 -20 x 2” Hex Head Grade 5 Bolts 67070
4 3/4” — 10 x 3” Carriage Bolts 67015
4 3/4” — 20 Jam Nuts 67016
12 1/4” Flat Washers 1040
12 1/4” — 20 Keps Hex Nuts* 11860

*The Keps nuts are hex nuts with a free spinning lock washer attached.

A80-36 Table shown above. A80-06 Table shown above.
Rev: 3-12-2013


Marc
Typewritten Text
Rev: 3-12-2013


A670 FULL FUNCTION TABLE, A80-35, 6 STANDARD PACKING TABLE, A80-05, 6 BASIC PACKING TABLE

VIEW A FIGURE 1 ;I:(;EZ&%FZ
DRAWER 67065
114" KEPS NUT #11860
ACCESSORIES FOR
TOP CHANNEL A80-05 & A80-06

TABLE TOP

@ ‘ ASSEMBLY PART NO.
) 14 X 2 HEX HEAD BOLT \ e

#67070 A80-35, 6 8072
A80-05, 6 8061

N oo
LEG BRACE z
'M ///,,/"' . ‘x\ \\\\
4 o < NP
\ —— ’

7 FoRATO, AR, 05 TABLES

\ /4‘ VN T
LEG 114-20 X 2 BOLT (67070) ‘ \ ,
LEG SUPPORT CHANNEL 4 / FOR A80-36, 06 TABLES ONLY \\ ~ /,/
AGTO 67008 /\
A80-35, 6 8356 ’
AB0-05, 6 8056 R
LEFT LEG ASSEMBLY
67020L SEEVIEW A
T RIGHTLEG
ASSENBLY
DOWEL SOCKETS 670208
(SEE NOTE)
~
LEG BUSHINGS (SEE NOTE) ~
2%
REAR BRACE
TABLE PART NO.
A AB0-05,6 6744
; A80-35,6 6756
/ 4 AGTO 6768
114 KEPS NUT 11860 & =
A FLAT WASHER A\ 114 X 2 HEX HEAD BOLT 67070
\1/2 JAMNUT 378 NOTE-SOCKETS AND BUSHINGS
CTIAG70\INSPG2 of 2 3 12 2013.ckd USED ONLY WITH FULL
LEVELING SCREW FUNCTION ACCESSORY

670101


Marc
Typewritten Text
#67070


	A670 PG2  12 21 2011.pdf
	A670 PG1 text ver 3 with Bulman Logo 10 9 09.pdf
	Bulman Logo COLOR small.pdf
	Sheet1






